3. 7241 ¥R Flight

ATy A =Y = T L= — ATl L F

RANANERD P Il KRG 7 T4 FEBELA NSV,

#{FDEW

JI‘?JJ} FCOREARO T,

il’J’CMH\ AL A LDk

EHLALMWE L CTlnd | O

;)\ t’/\/&’.]ll]/}_b&|}3b\y

it ’)7&7)‘ W, WAl T o A MEREDTE O L B D uRETESSH D E
4,
Anxs

MATDIZAT | RITE € TIEWT BV

JLI< /\/) W

it WA &

Mﬁ‘ ""x‘ﬁ’lﬂmﬁm A LI IE AT

A Caution

The airfield

Places where the unit
should not be flown.

Near people
Near buildings
Near roads, railway tracks, or power lines

Axs

RATRI DA D =&
#\ y‘yﬁ“ﬁ{t"i’ HEE TV DA, b R L TP 3w,

Lo bk, EARLEWLA8ELCE, 774 82820
'f’”“ 7 LCNXw,

DGO WA OZ GBI Sy 7 ) — oA I 190 iRl
TSy

REXE

Jins IR T, [ a s ] omAEBddoL 4,
PEL IR 2 BUTVOROD I 2 - /2B~ BRI b &,

The helicopter’s main and tail rotors spin at very high speeds. Make sure to
follow these instructions for a safe and enjoyable flight.

Transporting the unit

When transporting the unit to an airfield, secure it in a way so as to prevent it
from falling over. Failure to do so may result in the breakage of the components
which may compromise flight performance and safety.

ACaution

Checking the unit before flight

Check that all of the screws are firmly fastened. New units tend to have
many loose screws. Make sure to check them before every tlight.
Check that the transmitter and receiver batteries are fully charged.

Safety measures

To be prepared in the event of an accident, we recommend that you take out an
insurance policy for radio controlled model aircraft. For more details. contact
your dealer.

48 www.rchelibase.com



H b T 3871

YEFE, A A-YT7T4 )

O CCTRHEROBR L EIEMOBE EBEICEAATEET B

R £ 5 IR B ETREFER!

PAVAREE Ay IV N

AT A Y

1. Bl L AL B R & F V(B “OFF" OREE
2. [I.)I/U//]/{I\ T Y- /I'x /r\ll/’\ 5’”
ATy b l//\f A= e EGNERL S

Bl & i L
3.vmfx~yw“i¢m754bfﬁfuu

HMLEY, < PMU MAEMHALEL L9,
4, kv P L a— Y — TR REAAATEE

“¢7m§w%MT¢

WA R E 5

V25t - THR

Before leaving for the airfield

Do an imaginary flight first.

Familiarize your fingers with the movement of the rudders. This
is the basics for maneuvering the unit. Practice repeatedly until
your fingers move naturally.

Place the unit in the center of the room. (Make sure the power is turned
off.)

Practice the operation of the stick while saying out loud, “aileron left/
right”, “rudder left/right”, “elevator up/down”, “throttle high/low”, etc.

This imaginary flight practice method is very effective and should be done
repeatedly until reaching perfection.

An effective practice method is to record some operation commands in
any order with a cassette recorder and to play them back moving the controls
as you hear them being called out.

Mode 1

I L NR=4—
Elevator

¥y
Down

1
4

T
Up

A
Is @@
i
T@S@

75—
Rudder

JE
Left

[xl
Right

[

Tur

Aileron

AWy ML
Throttle

L)
4

NA
High

AT —
Slow

49




TS54 MoHAT LD
Axs

Let’s go to the airfield!

A Caution

Yo b9 MET v v A DR SRR B T E S
Yo AN ORI O = 0 F BNy T AN ASE S AL T
£

¢ Check again —> Are the screws firmly tightened?
¢ Are the wansmitter and receiver batteries tully charged?

RITHICE WD

A‘}I,%f Caution

When arriving at the airfield

ECISS SOV BRITEATVAAPVES,
[BFE->TOIRRMOF T v 7ELTLLEEL,

£, BAOEIN L RERFICBACHEET,
RUBRES. BIELABE. BHESRELATRRTY.,

If there are others operating radio controlled model aircraft at
the airfield, make sure to check their frequency and tell them
what frequency you’re using. Identical frequencies will cause
interference which may result.in mishandling and drastically
increase the risk of danger.

IV B0k

< #&7d >
<Filling the fuel tank>

B AN
To engine

™~

AT
To fuel pump /

<:_F)[’§l%_]¥> SRR N R VAR F AN B O%= 3 o
<Needle valve adiustment> 2y O ELI 14~ - 12 B & T
(WEESE, o Py BRI TR

4.

o Bh{EfERE
® Check the movement

IR

ERROBEAL v F & T Yy A uomEEAL  F R
ON! ON
Turn on the transmitter Turn on the receiver and gyro

OFF (&, M ONgF:
Reverse the above order Lo turn off

Yo BREE. AT v 2D I T ET A,
Are the rudders moving in accordance with the controls?
Yo THAROBRAEIHE S Tt 7 A P &frav T,
Perform a range test following the transmitter’s instruction manual.

>

Preparations prior to starting the engine

OO Fa—TonY a sy NESERET L. Rl

ST AV RN ¥4,
To fuel tank -7

AL GVLEYIEELET,

/ WFS © 7 o8I s 120 iR DY 3 {
YR EORELT,

Separate the silicon tube at its joint and proceed with refueling.

Be careful to prevent dirt from entering the wube. When the

tank is full. stop refueling and reconnect the joint.

Z-FILDBHEEE D EMBPAY
TE LTI ET,
WCEAL &3 Sy Y
ILYUPBRITET,

Opening the needle valve too much
will flood the engine and closing it
too much will burn-up the engine.

(13 Completely close the needle valve.
» Open the needle valve 1.25 to 1.5 turns. (The extent

,3 (3 | to which it is opened depends on the engine, fuel,
m : ete.)




IoTMRENERLE

Starting and stopping the engine

A‘}I’é“ Caution

BECAU/NSY KERES>TVBAPVEVEEEEL TRIEH,
SEBOIBICXS v FEANET,

First, check that there are no other operators in the surrounding
area using the same frequency and then turn on the transmitter
followed by the receiver.

PSPAYT

AUy P AT 4y ZHPAT— ATy b R APHT ~ A2
Th,

. Set the throttle stick at low and the throttle trim anywhere between the
center and high positions.

LT A == N 15V R,
ik T TN 0%
Connect one end of the booster cord to a 1.5V

b9

2%

battery and the other end to the plug. Connect one end

the tip of the plug.

A EE Caution

— K& 75 7O

A EE Caution

A

/

o
=
L)

Trim: high J !
\

ahﬂ@

—

A Caution

20y MVAF 1Y
BRAO0—NOAE

The throttle stick is in its
lowest position.

to

ARA—=—F = v T MERBTT >
DIAXTYLTAYDED % fE
BLTCEEW,

Use a starter shaft which has a
one-way bearing.

Uy THI
BVEHICL

contact with

Make sure that the clip
does not come into

DU EEML
TF&EW,

the engine.

Ay =y =% Ay — =Ny 7 —(12V) B L (aliE b
AR EFT AT —F— A== x T h& Lo
D Ei3HABRFE T,

U= =~y FE Lo EFTOhRAY -9 -2y 7
FNady 7)o FIZ8 Likda, A —F—%PLFT,

LA DED S, O =y FERX 2 oF T

Ay ==z, hy T ThHETLET,

O—%—~y FeEz-3f, 72 70-F&2R3¥LE

Yo

O—%—~y Fes2728F, 20y b F) AGEAT—
L7, 20 opbd s e 2 LI,

Connect the starter to its battery (12V) and check its rotational direction.
Completely insert the starter shaft in the starter.

Hold the rotor head firmly, insert the starter shaft in the coupling, and turn
the starter.

When the engine starts, stop the starter and remove it from the coupling
always keeping a firm hold on the rotor head.

Still keeping a firm hold on the rotor head, remove the plug cord.

Still keeping a firm hold on the rotor head, check if the engine stops when
putting the throttle trim at its lowest position.

IEF 6 D, e 7
DTV aAr P EEITLTIED
T RFEvy,

JA ﬂ — AWy NLDY Hr—T %

7~ = 7= HHELTT S0,
ajajele

If the engine doesn’t stop, separate the
fuel pump’s joint and let the engine run
out of fuel. Readjust the throttle’s
linkage.

- Then readjust the linkage so that it
will shut off when the throttle stick
and trim are in the lowest position.

) LETHS

Decrease the trim

A FE Caution
O—4%—AvyF&L>
Py EOhE,

Hold the rotor head
firmly.

R IR .
Connect the other end to the
engine.

1.5V Eith
1.5V battery

A A% Caution
A= —% (LT T
F XF—F—HERiC
WEE->THHIETLT
—F é ll \0

Remove the starter
only once it has
stopped completely.

SRR LoV
LV v TR
EFLTTFS
Remove the clip from the
engine after it has started
running.

51




covx2 JEHRE
Az

Adjusting the tracking

A Caution

by TORBERERTTOT EELS10MIERN TITEL
£7,

Since adjusting the tracking is dangerous, do so at a distance
of at least 10m away from the unit.

I ATy PIVAT (v 7 Ao ) 2o I8 LERIRASE 2 U 11

AT (A NIC Ol e

01— & — O ldisifi & A5 W E 4,

L= 5 == i & L CWT 3wy

2RO — 5 3] Lyl & > TV AUE OK T A, |-

WL N T ¥ L ST

3Ty F ARG oy Koy Py RERLTHMEEL £
£

A fLF o g7 L — R -
DY v Fay K

2

Mz T

oy FORS 2§D 5

B: fEFo ik L — ] - 1y FORS 2 insd

DY Fy N

Axs

1. Slowly raise the throttle stick to its high position and stop just before
the unit lifts-off the ground.
Observe the rotation of the rotor from the side of the unit.
Carefully observe the path of the rotor.
If both blades appear to move through the same path, it does not need
adjustment. However, if one blade is higher or lower than the other.
immediate adjustment of the tracking is necessary.
The tracking is adjusted by turning the rod end of the pitch rod.
A:  Pitch rod of the blade spinning with a higher path
-
Reduce the length of the rod.
B: Pitch rod of the blade spinning with a lower path
%
Increase the length of the rod.

IS

o8]

ACaution

Ry THTATORERBOFERICEYET EECEDE
THELHRYELET,
Fovd 2 JRBET - LHETEI—E KNV TTOEY F

BP45~5 E->TOWBPHEERLTTIEWL,

Incorrect tracking causes vibrations. Repeat tracking
adjustments over and over until the rotor is correctly aligned.
After having adjusted the tracking, check once more that the pitch
angle is approx. 4.5 ~ 5 deg. when the unit is hovering.

i

IgS)s
o,

o

()
.5




RN TOERE

Az

Hovering practice

ACaution

BARICAOWEW. EEHELTTEL,
AREICEEMHI LW EEREL TTFEL,

Make sure that there are no people or obstructions in the
vicinity.

W WO T =R EIRITS A OI BEOHRER L 2D
SADIDA A 3 | O AN SR S B R
(Fo80) o i aRE EOMIEICHR S, TS 25T,

T T IE eI L TT &y, s
Completely extend the antenna.

Step. 1

{

A0y MVIMEDRE
Throttle operation practice

M LT S,

N 1eE

oooe>]
(me)
—m
—

W) EAT Yy PILA
FTA v 7 eNABII BTN

éb\o

Slowly raise the throttle stick
towards its high position.

@ In order to fly the unit safely. you must first practice hovering
extensively. This constitutes the basis of flight operation. (“Hovering”
means keeping the unit in mid-air in a tixed position.)

BT AL EIIHEAOROKRFIOmC S Wi E IS
b g,

When practicing, stand approximately 10m diagonally behind
the unit.

kAL A L2s ATy P A
TAv I E®S Y ET, ke HE
fesdTTFE WV,

When the unit begins to lift-off the ground,
slowly lower the throttle stick and bring the
unit back down.

HfEx L rsd, A0y bV EEOR
HEFIIOHELLS,

Continue to practice raising and lowering
the unit from the ground until you feel
comfortable with the operation of the
throttle.




Step. 2 oy - TLAN—42—#EDKE
ep- Aileron and elevator operation practice < .,$~
o~ —
*
i’i ml <A
«amo
o} H ull;ﬂ[]l:} @&/ @

A *& Caution

20 VAT A v - £

I s AT (07 8@ (DL R BEFBOTULE £ E X, BFAOY RLAF (v 2ETF

20 PRSI A BT (B 2 IR &S . B e, SEUBEAREONDEF ICBEL TEE 5 B
TAT Y TR — AT Ay T EPLTD o LEL &S, . BESEUCBATLE > 26 —B, &%
WL, LoMEICLEL2E 0 LELLE, I EEHEE BESSIOMCHVDECBIDETE HEE HE

1. Slowly raise the throttle stick. LEl&sd, . )
2. When the unit moves in any direction back, forth If the nose of the unit moves, lower the throttle stick

left, or right, gently move the aileron and elevator and_ land the_ unit. Rep_osition y_°l_"se|f diagc?na_lly
sticks in the opposite direction to return the unit to behind the unit and continue practl.clng. If the unit flies
its original position. too far away from you, land the unit, get to about 10m
behind it, and continue practicing.

4 —BREOHER
Step. 3 Rudder operation practice

I, A0y MULAF 19 7% <u&kf
20 BEETAVEAIZENA T S B JilR s
AT Ay 7 ELLT O, ILV)T\/“ET

Vxﬂ L EL s,
[
amm O 0000y D 1. Slowly raise the throttle stick.

u . . . .
\'/| If the nose of the unit moves left or right, gently move the

ih
275
i

bED

(54

[ = —
rudder stick in the opposite direction to get the unit back in
its original position.
Step. 4 MEEE EBEIOKEET S - ~
P- Practice circular movement ~ N
STEP. 1~ 3 {42 [ 5P & ML BRI & 107 2 25 M4 1Y / - T

- ~
BEERE, ZONICEILAY L EEAMRELEL L. s N \
After you feel comfortable with the maneuvers in steps 1 to 3, increase your / / \
accuracy by drawing a circle on the ground and practice flying the unit within \ ]
that circle. ,

\ h ’
b
—

’ — /

AT AN BN ST B

The more you feel accustomed to the maneuvers, the ~ /
1 4 ake th 1

smaller you can make the circle. —

Step. 5 ANJDAMEZEAT, XNY L TOHBET S
P- Change the unit’s direction and practice hovering

STEP. | ~ 4 % ["4M#i® U770, BREizw &, STEP. 1 ~ 4 & After you feel comfortable with the maneuvers in steps 1 to 4, stand facing the
Wl LR A L F 3‘ 2O, BEO LT f} WU L9 1 STEP. side of the unit and continue practicing steps | to 4. Afterwards, repeat the
CARMUKLMI LI g, same steps standing right in front of the unit’s nose.

STEP 5-1 STEP 5-2

54




BN LORE

AWy FPVAFA v 25D L) EFIFTwE, KPR E L2859
ETLEE, BIMTVHAL NI EET, IHEBILETL2OH
LT,

Adjustment of each trim

Slowly raise the throttle stick and just as the unit lifts off the ground, you may
notice the unit leaning in difterent directions. Use the trims to correct this.

I 75— b Lk
BRANEE 1A 9 T LA REE )
1. Adjust the rudder’s trim

Just before the unit lifts-off, the nose...
JE «I}\ NP Eﬁ]%
Symptom . .
Trim adjustment

@ ol < M nE@E) KEPT,
Turns towards @ Move the trim towards @ (left)
® DHIA | MU L% ® D BT,
Turns towards (b) Move the trim towards(b) (right)

2. TLAR—%—D ) LG
HARANTEE LA 9 L5 A EMI KD

2. Adjust the elevator’s trim

Just betoie the unit lifts-off, the body... : BTH H*H @
it IR 0 — ! f =
Symptom U LR © ©
Trim adjustment

© OH A~ < MU LE QT 7)) LT,

Turns towards @ Move the trim towards @ (up)

@ O HENIL | FU 2% @572 CHhT.

Turns towards @ Move the trim towards @ (down)

SRS AP |

BERDSTE & BAYA 9 L HEANI R

Adjust the aileron’s trim

Just before the unit lifts-off, the body. ..
g NP
ymptom Trim adjustment
(©® D Fm~a M LE @) BT,
Turns towards (&) Move the trim towards (€) (left)
® DN MY LEOE) CEPT,
Turns towards (f) Move the trim towards (f) (right)

55




77414 MO NS TIVEHE

How to eliminate troubles during flight

R FR x5
Symptom Cause What you should do
NI xRS T EoFay FIZX2MBEXTETH | Ky Fny FOREXEZHELTEIFI v EF 07
Tracking Out of alignment vy, HELEVET,

Adjustment using the pitch rods has | Adjust the length of the pitch rods.
not been done.

[z A
skox) 2 IR Low rotation
11— % -~ [upli g
Rotation of the
rotor during

AL T L= ROy F25E 0, Yy F oy FORE

Pitch of the main blade is high. (k73 2 7T — 4 —[aldE 1.450rpm { H V)
Adjust the pitch rod. (The rotor should rotate at
about 1,450rpm during hovering.)

hovering Il AT
High rotation

AL 2T L= FOE v FHHe, | EoFny Fo@
Pitch of the main blade is low. (Rs3Y) » T — g — Nl |, 450rpm < H 1)

Adjust the pitch rod. (The rotor should rotate at
about 1,450rpm during hovering.)

RN TR T LA A | Y A T AR BB LITET
ENECRY The sensitivity of the gyro is low. Increase the sensitivity
Vo A uky The tail sways left and right
Sensitivity of the | during hovering.
gyro
HURATHNS 7= VAR A | T A HREATE W BREE T T
iLh The sensitivity of the gyro is high. Decrease the sensitivity
The tail sways left and right
during flight at full speed.
Pl e B~ -» T, TNTHUANEYS L & 23R % Should you still have some doubts even after having tried the above,
I‘ BN b i I OB F72id, Ml =7 v rh—e A stop using the unit and consult your dealer or Hirobo’s Engineering
N 1 Service Section.

A - RELIE

CLIO 77 4 b L iR & B BHERD B
FEw,

Cleaning and storage

EE L Cir-»C (1 After finishing your flight for the day, follow these steps when cleaning

your model.

O BAROUHAVE L L TAREII L AW T T S0, SISO E (2) Never use water to wash any oil stains etc from the unit. It may result in the

i > S SO E DR E 2 Y 4, 7 T ATINEN L2, TV radio controlled device malfunctioning or the rusting of metal parts. Wipe
TV ABRICEAL T, 25y R ATHENL LHLZLTTFS with a soft cloth or spray the surface with alcohol and wipe the stains off

[ lightly with a soft cloth.

3y 9 7B TR, BTTHER LT S, £, AT LY — (3) Remove all remaining fuel from the tank and store the unit with the carburetor
WS E o ZNETH LT FSwy, closed.

) BT ORs, 2 f »TL K WAL, £72A 4 v Fh%, OFF®IK  (4) Make sure to remove the main blade and turn the switch to the OFF position
WCHLPEMEL TSI, when storing the unit.

O) O 722 Syl
b E3oC, il

F 7N RIFIR O I i A
LTS,

EILOFRINZ (5> To reduce the risk of discoloration or distortion of the body, make sure not
to store the unit in direct sunlight or in a car for long periods of time.

61 WY 23 20 ik Ao DBE T, MUl Lo K VEHTTIRAF L (00 When storing the unit for long periods of time, follow the steps above and

T3y,

BELHEEVSAIL

TG ARSETC L W B 2 e 2 ER LA RO L

'R
£r7id)
D,
FER L T L THEEIT D,
T‘EHJ‘O";}A@Lﬁ Faiiid, EELRERTT,

RS AICCS A AV AT G I (Y R /- AR

ﬁ%” RS LCiE, = R 1 7OV I~

I FE .,

store in a well-ventilated area.

Disposal and recycling

JEELTTS Make sure to follow these steps for the disposal of old parts when replacing

with new ones.
T BEHIT - Remove all remaining fuel from the tank and fuel line, etc.
- Separate objects according to the substances they are made of.
- Used nickel-cadmium batteries are a valuable resource. When disposing them,
make sure to take them to a recycle shop.

L. M

56




TV RN) T ETHAL =X THRWE G, ROBHEF v 7 LTS,

Should the unit not operate smoothly from engine start-up to hovering, check the following items.

LI VEEEIL 3 ?

Does the engine start?

HEEXNLEFT vy
Basic items to be checked

ARl el

I

N R =

A

AENIBIIEH O T30 2 - T — A — O — KA R G > TWhWanhF oy 7
Ay =% =By 7)) —E, AEINTHE2hFry s

A Y — & = DEHENE L VhF oy 7

Z—FLOBEEDF v 7

ATy ML N—DEIE R Ty Y

(AT M AR— )b FIZZ » T nd)

VA A R QRN S/

DAY Fa—THHEL TR vd FAEE ST RN L o Tu v
Frvy

BE 7 ANy I ZTIDFE>ThhnwhFry s

BRPL L T NTERE TR F oy 2

ST 7ERETL, A=y —Txo Tyl BHEALLEY,

Is there a starter battery? Are the booster cords well connected?

Is the starter battery fully charged?

Is the starter turning in the correct direction?

Check the opening of the needle valve.

Is the throttle lever moving correctly?

Check that the engine plug is working correctly?

Check if there’s any damage to the silicon tubing or if there’s any pressure in them that would
hinder the smooth flow of fuel.

Is the fuel filter clean?

Is there too much fuel flowing into the engine?

— Remove the engine plug and turn the engine using the starter to blow all the fuel out.

YES NO
y
HMRETEER L £ 920 ?
Does the engine run continuously?
YES NO
fEX  Symptom v
FoSY) L TOEGNTIZ Y oD
E%,
Engine stops just before hovering
L A0 —ih) O
2, BELE 7T T T T
3. AL o= FNLVBEDOF Yy 7
1. Adjust the slow throttle
2. Replace the plug or fuel
3. Check the opening of the main needle
valve
fER1 Symptom 1 o

T e —bERETTELTE A,
Engine stops when the plug heating is
removed.

fEK2 Symptom 2

Ligs ol Tk E 5,

Engine stops after running a short time.

AT — AN DR

ANy FZLod ) EMISZT H78»LET S,
PR LT 7 7 o

Adjust the slow throttle.

Firmly hold the rotor head down and let the engine idle.
Replace the plug or fuel.

Ay PVAT 4w s i) szl BT,
AW =) O

BRI T 5 7 g

Slightly raise the throttle stick or trim.

Adjust the slow throttle.

Replace the plug or fuel.

[SSIN R

(
(

(
(

W=

W =N =

BHE EITFIEAIHBR T S0,

A

IR | s Ly vk
FrlL Y —
. If it doesn’t work no matter what
Try again.
you do

Consult your dealer

57




4. X > 77} 2 X#m Maintenance

BE - BEL BE

In the case of a fall or crash

\

BFAALO-2 5L T
Always replace the main rotor.

w

Yy Frvyl
BEBD A% AT S i PAR S
Check each section. Check!
Parts are scratched or broken.
ves| [NoO

BBk 1
Replace the parts.

I

__FrvIERA

Check point
CATETAF=N— DA
TV T = LADOMAY NTA
S F g b=y FOWAY
- Bent stabilizer bar
- Bent or dented tail boom pipe
- Bent rudder control rod

v

XA b Dk oK
Check the main mast.
YES NO
v ) Frvy

PRI IS
Replace the main mast.

A1 TL—FKOA%
Check the main rotor blade.

Check!

NO YES

\i

N AEW3
Balance the main rotor blade.

F=ILTL—FKDNZ2 X
Check the tail rotor blade.

NO| |YES

Y

\

* 9" v 7 !
RN G T K| EIrLs
Hovering flight | Sheck!
There is (N5 v%s 7 g bt ET)
YES NO vibration. (Set the tracking.)

INT T AN TG

The main rotor blade is balanced.

Frvo!

B, TTL, XFANH L)

INT AW E TV L

Check!
There are no chips, cracks or scratches.
The tail rotor blade is balanced.

Frv !
TN A RUHHIAS T d

A
NT AR B (3THe)
Balance (replace) the tail rotor blade.

A—F—Av FOEAE
Check the rotor head.

Check!
The feathering spindle is bent.

YES NO

FrvT !

\

y

= INTA A T A
Check!

y The center hub is bent.

4

AE RV
i Replace the feat

hering spindle.

2 —-NTHE
Check the center hub.

YES

NO

v

A4

2 R—NTXH
Replace the center hub.

BEETEAZTHERT SV,
Consult your local distributor.

ZDRDEER

(Fzv s RUHAELEE LET,)
VA N5 - 3 Iy

TV Tr v x 7 oMy
TL—FDEY

Wear

blade

Other causes
(Requires checking and/or replacement.)

or ageing of the damper rubber,

bent crankshaft, warped main rotor

58




. XA 27X MDIH I. Main mast replacement

(270 DT =BTV B VI BB RE—& 1 b Apply Hobby Tight (thread locking agent) to the screws indicated
(x¥0Ov &) 23 TF&EW, with when assembling.

2. =& — vy W Assy ) M3X20CS % 1Y

Ly REES 4 v o afifhaoh ~
GO M3t A d b S ALET,
2. Remove the rotor head assembly

Yhre=vay KRl L ET, A
1. Remove the linkage rod between the 3 \ M3 nylon nut = -
rotor head and wash-out. ﬂ\‘\ > TERLL g »l>/l3)i2(l)1(,§. e
IF L TT =Ly R
> Mixing arm rod

A

3.VA NIy 70 M4X4ASS F AL £

@-’i‘-———‘—— =0
o

3. Remove the mast lock M4X4SS.

XL LTT L0y N
Mixing arm rod

P 7av,
A =l
A %

T
Im|i||||||ll|ll!|l’||il||i||-rll'1""'“ ooz

5 A7 v a7 L=k Yty

N e
FCHYL ER
M3X20CS 5. Pull out the mast leaving the swash

4. A A 2 F X Assy®DM3X20CS (DTDS ¥ 1 71t

M3X25CS) & Bl L 597
4. Remove the main gear assembly M3X20CS bolts

(M3X25CS bolts for the DTDS type).

plate and wash-out.

FAND LBHIT. YA THIS,
Use a file to remove any scratches. N
i

)
.

T

NN T

TARIY Y
Mast lock

. RZES A Y —N—D3Hh II. Stabilizer bar replacement

2. Remove one of the stabilizer blades.

iSO SO LRI THiCh oy b EihERT (b 7,
LOWE YIE 2N A5 - 726 v A) THBR S £ 9,
B L9, SN If the stabilizer bar is badly bent, cutting the end nearest you will make it
1. Remove the stabilizer stopper I 3 easier to remove. Use a file to remove any burrs that may be left after the
M4X4SS. cutting.

MAXASS D HUHBERTA ¥ A & 72 o T Al
.Y AU TEID 9,

59



. ZE > NILDIZHA lll. Spindle replacement

2L = N Y- OMAX10CS T L £47 3TV PR Y- LAY Y FVEGISIRE T,
2. Remove the blade holder M4X10. 3. Remove the blade holders and pull out the spindle.
M4X10CS N Tk

A N
Spindle

@ @ Pitch rod
// o -
/

)

GRS SR W AN N
Pitch rod AN
\

Ly r—vuy KEWLET,
. Remove the linkage rod.

V. &> 2 —/N\T D3k IV. Center hub replacement

M2.6X8CS

1B EAYEFTAF =N AT ET — 4

ROV L ¥y B, 3. M26X8CS AW B, ¥ — —
0

. Cthe stabili ar and stabilizer arm PETLET.
1. iilgrtzl\;cmﬂ:cwsliﬁblllll/er bar and stabilizer arm in ) & 3 Loosen the M2 6X8CS and remove
' 3#2.6Xp5X0.5FW B ’ the seesaw.

(2

CMEBEIITL - FRALY— A MLV &R
A P ) ¢2.6X05X0.5FW

2. Remove the blade holders and spindle in accordance ,// <3 g I M2.6XSCS
with 111 L '@ DSk

. MB3X8CS
4, H—- Y OMIXSCSEW L, F— 7 ML £

[
=T

.
4. Loosen the yoke M3X8CS and remove the yoke.

V.I>O DBE

1% 77—%WALET, M3X35CS (50L > 3 > i {y)
. Remove the muftler.

When using a 50 class engine

M3X28CS (30 > &~ DY)
When using a 30 class engine

T T
Muftler

CMAXASSE R A Y — 7 —H v T L SR T,
. Loosen the M4X4SS and remove the starter coupling.

2 19

ARG =5 —h TNy
Starter coupling . ) ;

: 3y Yy Ty s R EHTNAMIXI2CSEMINL 9.,
3. Remove the engine block M3X12CS.

Al " AN

M4X4SS

AN
Clutch shaft ~

3

W
M

N
v
N

i

(.‘

v

C ¢3X05X4.5F
M3X12CS

60




VI. 7—IL 7 — LD VI. Tail boom replacement

I\)!\)

[P RSS)

S

. Loosen the M3X32PH. move the tail boom assembly slightly forward and

. Remove the M3X35CS and M3 nut, and then remove the horizontal stabilizer.

CMBXISPHE W L. F— M7 — A% 0| &HhE F4,
. Remove the M3X15PH and pull out the tail case.

D
BN N
LD M3X32PHE WL 6T, 7 — 7 — L Assy & 4 L RjIC 7 C \* '\&,
< «(‘.
Ny

VAl N AN R A VN L S - a8

then remove the timing belt from the pulley.

M3X35CS EM3F v e L KR E AL £,

M3X32PHEM3F A T F v FEAET L. 77— Lky| &h&a &

T
Remove the M3X32PH and M3 nylon nut, and then pull out the tail boom.

AL THEZERF . FMI TN MDOEEFREVCALUNISEE
LT £ au.([25 655

When assembling, ensure that the timing belt is rotating in
the correct direction and is not twisted. (Refer to page )

g4 37N
Timing belt

M3X,§5CS
> o /
FW ¢3Xa9XIT \ (
<"'§
. - -4
7 — IV 7 — L Assy &

Tail boom assembly

AH
Horizontal stabilizer

61




5. #{&/X— "/ (2D T Repair parts

@HIE/N—YDIHBAILOEEL TR A VMEBASh KRB EAD N ESLAHES > THEVRDHESLY,
@ LEDHTETHEAPEELHE R EEISHATRERICTEHRLIAHIEZE,

O FET

BERISNIICT TEXRFALS3A~TERICEBIFOALET,

BR-FREWR - T-NToI1—7 - BRBARAPO IS AHBITHPESIR~TREESETVWELFEET,
B#SHIEHEIL D/-H1H~3BIZERMIBERBE WL ZEDHIET, HS5HPLHITTHETEL,

O RN

BAmOAR DX EOWE. EXERBRP RV S B FHCIHABRBEISSALKNICHERR
(0847-40-0088) /N\—V{RETIEEKDIZ . TIRECFEWV, BEFHI L CEIBOLET,
BEBROCEHESICEZERG -TRIIZIHITHIEEADT. I—KFNo R&- MEBA OS2 JENXLFEEL,

% J—FNo- @B EERICKTLTHIEY  BRPEVTT CICATE CHERECZEW,

— 1|3eEg &5
ANEBRFOLE, SEHLAKLFEEW, FAX. #1288, BBETHBHLAHA T EL,
HEB (5%) . ERPVETT, HBE (5%) . R5[EH ((RFIF#HkHA) PBETT,
(BB DOVSEVWEIICEBEVLET)
XYVFETCHTAXII BRI TEEZ VA, PRa -
pE 1R | SRS | SHALLE
50093k —i# ¥525 deimE ¥2,310 ¥2415 | ¥2,625
e . — ¥1,260 k. B9E. (5 ¥1,575 ¥1,680 ¥ 1,890
S00FELE 1Lk, ®E Y1470 | ¥1,575 | ¥1,780
g - BEE | ¥ 2,520
e, hmE ¥1,365 ¥1,470 | ¥1,680
JuM ¥ 1,470 ¥1,575 | ¥1,785
hiE ¥2,310 ¥2415 | ¥2,625
@ FXE (Ar—LTHHEOLEEW)
bBRLAAFEARA = A B | ZCEXE#H | CHT - 2HBUE
JUAF L0 L0 L1 |BMBERE |FZT5 - FZLAV
P AT R | #E - A ( EE)
=0 L [ |
:-‘13_:}3)? %B * IE —l:ﬁ ¢ EB
fif - 2 X
TEL ( ) | FAX | ( )
aJ— KNo. W & B HE & B
2 °o ON=YREDEE
tDI—h_*;R:_E‘/'E\*I (/\'— /ﬁ{‘) DHER (5%)
IAB B AT AT)IIET138 T 726-0004 Sewsl SRR (4 .
TEL: (0847 ) 40-0088 (ft) FAX:45-7670 SRHS f?mﬁﬂ SIFRPHA)
http://model.hirobo.co.jp/ sXhEH (V+2+0)

62




IN—Y Y X B
Parts list

0403-314

2534-007

0412-101

0412-102

2532-026

2521-065
2500-079

2532-002

2532-006_

2505-006

2506-012

2500-079 2532-021

2532-049
2506-042

2531-003

2532-030
2506-042
2525-008 2500-051 ~~

e

0412-214

e N <
.0‘ \\

®

l SN 2500-051 0412-213
/// \\/7
@ 2506-042 : ,, ..
2532-048 30 y -

63



21— K No. i 7 AR fillif#5¢ 1) il #
Code No. Name Q'ty Unit price in yen Remarks
AT A A =5
0402055 YT A 2 800
Stabilizer bar
403-212 i 1,600
0403-212 N
Stabilizer blade 2
o i v 7L KL=
0403314 FRPULF A 2 77L - FL=600 1L 12,500
FRP main blade L=600 symmetry I set
ETERY ESIAT
0412101 Fz == I 600 ~ A
FZ-11l Yoke Screws attached
-1 7 ) v A Y R T
0412-102 FZAIL 7 .) 77 “ | 300 YL FW A
FZ-111 Feathering spindle Screws and washers attached
¥ s8— T L 6X12XT7.5 #80
- 400
0412-104 Damper rudder 6X12X7.5 #80 4
0412-105 LA Ao § = | 1,200 TN
FZ-111 Center hub ' Screw attached
SD A1 > 7L — F L=550 1 Mo by BT
0412-109 . ) L 3,400 ! MR
S Main blade L=550 s€ Pre-assembled root end
0412-211 FZ-V 7L — Fofb - ) 000 AU CA YRR R
FZ-1V blade hoider Screws and pivot bolts attached
7V S — 5 _1r
0412-212 FzIv > 1 600 a7
FZ-1V seesaw Screws and collars_attached
N it s 1 FUL BT = A
0412213 FZ-IV \_f/'/// L 3 600 YL AT =
FZ-1V mixing arm Screws, collars and balls attached
FLN AFEI L FI—LT — 2 e A5 il
0412214 Ay ) 200 N RN ST
FZ-IV stabilizer control arm Screws, collars and balls attached
2500-051 Brg.pvd X¢8X3ZZ 2 1,200
Brg.g6Xg12X4.5H A 7 A -
i o
2300-060 Bearing thrust ¢6X¢12X4.5H 2 1,200
2500-079 Brg.96Xp13X5ZZ 2 1,200
g
2500-086 Brg.p3Xe7X3ZZ 2 1,200
M3 A1+ b
2505-006 M3 Nylon nut 10 200
2505007 M b 10
e M4 Nylon nut 200
2506-012 FW6X8X(.5T 3 00
2506-042 FW2.6X5X0.5 10 300
717 — 6X8X1.5
2521-065 Collar 6X8X1.5 2 300
77— 2.6X4X4F
2521-078 Collar 2.6X4X4F 2 500
2521093 717 = 2.6X4X9F
e Collar 2.6X4X9F 2 500
R @5 R— b
2525-001 5 ball 10 500
2525-00% oS AT 2
- 55 ball with stand 2 10 1,000
EoR ey RASL b 0S5X4
2530-012 ] ho 2 400
Pivot bolt 65X4
v A7) M3X3
2531-001 P PAZY L MIX 10 100
Set serew M3X3 )
Ty FAYY) 2 — M4X4
2531003 ’ sTMe 10 300
Set screw M4X4 N
Ny TRV — M3XS
2532-002 " 10 400
Cap screw M3X8
Ty AT ) - M3X20
2532-006 10 400
Cap screw M3X20
FvyTAZY) - MAXIT0
2532-021 10 600
Cap screw M4X 10
2532-026 T TAD e M3 10 600
R Cap screw M4X35 i
2532-030 T TR e M2OXS Y 800
e Cap screw M2.6X8
Fxy SAZ 2 — M2XI15 10 800
7 -
2532-048 Cap screw M2X15
Fy oy TRV 2— M2.6X15 10 800
- G
2332049 Cap screw M2.6X15
+AUTE A M2X8 20 100
2533-005 Pan-hcad screw M2X8
Yoy A1) a— M3XI2 7 O 10
2534-007 . 100
Tapping screw M3X 12 black
Yy KT AY ) 2 — M3X8 T A 10
2536-001 100

Tapping screw M3X8 truss

64




0412-120 0412-110

2531003
s
2500-049
. |
0412-118 0412-117
22008 |-
0412-112
2521-094
2506-021

2500-051

2529-010

2530-005

Q

2533-005 RN
Sanne ]
2525-001 _~72530-005 |
%

J

(S
Nt .
3 U . 2530-005

& ® 2230004 77 T
0404-531
&

0403-011
0412-121 m—— 2531-003
@7@9;%2

/? 0412-215 j

DTDS% 1 7
DTDS type j

2534-007

0412-122

=)

0412-205

y 2534-007
) * &\ 2538-002

0412-124

507 AL LT
50 class engine
2505-001

2532-004

2521-095

2532012

2532-004
2521-095

2 2533005 N\ 0412115
o 2525-001 |
&2\ 2532-004 @L
T Tk 2506-036
0412:216
2505-006

0412-116

2532-006

65



= I No. i 7 A ks il #
Code No. Name Q'y Unit price in yen Remarks
WA RN
(403-011 al0 ¢ A by Y ] 300
$¥10 Mast rock
SX A v Y T — b
(404-53 SX AW 2w b ] 4500
SX swash plate set
@l X ¢ A} L=235 P=182
0412-110 900
910 Main mast L=235 P=182 :
IIERTE SDY ot v T Ny M= LT L R 500 N/ B N P )
- S wash-out control arm - ) Screws, collers and balls attached
TYT AT L p=22
0412-112 . 2 200
Radius arm P=22
SD 4 { & F¥ §7T-79T
0412-113 600
athal S main gear 87T-79T !
SD @10 A~ b LI BR b
412-114 . . 2,000
04 SO ¢10 Drive auto-rotation !
0412115 SD A - Py — At b 1A 400 AS L FWAE (720 5 Brg W
- SD auto-rotation case I set Bushings und washers ultached 1one way herings soh sepavaiely)
0412-116 SD A A FAA R 200 R o M
. SD main gear stopper ! - Screws and nuts attached
9T FN{E T T 0L 154 B
0412-117 . 3.500
Clutch bell with YT gear 1 set Pre-assembled
10T FX4) 7 7 o~ 15 AT
412-
0412-118 Cluich bell with [OT gear I set 4000 Pre-assembled
SD IS 7 T T - % o1
412-T19
0412119 Clutch shoe with shatt ! 3000 Screws attached
0312190 SD NIAS =8 —F T 07 (952 v 7 M 500 * A
- SD starter coupling (For ¢5 shaft} ! ) Screws attached
0412.12] SD 77 {5k - 30H) , 2000 FW fif
- SD fly wheel for 30 engine - Washers attached
0412-122 SD 77 {3k 4= 500 1 5 500 EW
o SD {1y wheel for 50 cngine N Washers attached
SD Ly Y vy sk 30 P2l
U412-123 SD Engine mount for 30 engine ! 1400 Screws attached
ng
SDxy ey 5ol VN
4 : 2
0412-124 SD Engine mount for 50 engine ! 2,800 Screws attached
. SD~ 7 7 — Assy 30/50/1) [ES 5 SRR N Ea TS0 Yy Al
0412-202 SD mulfler assembly for 30/50 L set 2.300 With Screws, Nut and Nipple Useble to the 30450 engine.
SD7 ) 7Ty
)412-205 T 500
041 ) SD cooling tan .
SD A 1 2 F V87T
0412-215 1 s
SD main gear 87T S00
0412-216 SD A2 H o [ ETS0T I 500 kLT
SD second gear 80T ) Screws and collers attached
L RPN NN AT [EN
0al14-112 Wash-out block set 1 set 1,000
. Brg. ¢12X16L" > A
2500-048 Bearing o 12X 16L one way ! 1.500
2500-049 Brg. ¢l0Xa19X577, 2 1.200
2500-05( Brg. ¢4Xu8X377 2 1.200
2500-068 Brg. ¢5Xpl3X477 2 1,200
M2 b
2505-001 M2 nut 20 200
M3 AUk
2505-006 M3 nylon nut 10 200
2506-021 FW5X7X0.1T 5 400
2506-036 FWI2XI XX_().ZT 5 300
=KL ¢2X11.8 300
2509-003 Necedle pin ¢2X11.8 2 )
717 — 3X5X4.1
2521-053 N 2 300
Collar 3X5X4.1
717 — 3IX4X4.5F
2521-094 Collur 3X4X8.5F 2 500
717 — IX5X4.5F
2521095 Collar 3X5X4.5F 2 500
oS A —
2525001 5 ball 10 500
0O ') > 7 85050
2529-010 O ring $S050 5 300
A5y B AL B (D) u5X5XM3
2530-004 Pivot bolt (D) pSX5XM3 3 400
250y FOROV T (E) 05XTXM3
2530-005 Pivot bolt (E) ¢SXTXM3 4 300
Ty AT - MAX4
2531-003 Set screw MaX4 10 300
FAyTAY I 0— M3IXS
2532002 g
2532-002 Cap screw M3X3 10 400
2575 Fovy SAY ) - M3AXI2
2532-004 Cup screw M3X12 10 400
O Fyoy TAY ) 1 — M3X25
2532-005 Cap serew M3X25 10 400
251 ¥y AT oo M3X20
2532-006 Cap screw M3X20 10 400
2512 FAr T AT ) - M3X28 )
2532-010 Cap screw M3X28 10 400
5532012 F Ay T AV - MAX35
e Cap screw M3X35 10 400
F v TAT o — M2X8
2532028 v ' o 800
2533-005 20 100
2534007 Yo VA e MAXI2 71T
o Tapping screw M3X12 bluck 10 100
[
2538-002 it M3X6 10 200

Countersunk screw M3X6

66




—_—— -

2506-042

2500-051

7 2532030 2533005 S
‘ s 2525-001 o HPM/ =% V1) 2o —
i T . o~ -« \\\\ HPM normal linkage
0412133 . o
‘ . @\ 1 2500-051 L ~
! o - R (S 0412-135 S bz s
e\ e .
i r/\\ L e T
i @f\O\%\\I 2509-004 - N I
i T Sw|@ ) L T
! ~ > o .
‘ @‘\ ,/ﬁf/ ¢ !
[ N 2533-005/ [~
- 2525-001 / '
~. N |
\\ . \ | ﬁi& 2534-007 l
\\\ J b |
. ] . -
MKK >

-
A 0412-132

e
T~ ™. 2534-007 2533-005
. 0412-131 L 25()()—()51J// \‘ 5500.051
e [ s33.005 2505-006
o 225000 s 00 F
~. - s 2
2522-003 ~ -
) 0412-133 2533-005
2522:003 2522001

~
2524014
|
|
|
|
|

VPR £

%
I

it i
Vi

o
TIPS

2522-007

s

2525-001
2533-005

2522-002

2522-021

0412-137

67




1= [ No. i k4 IN: i) fii %
Code No. Name Q'ty Unit price in yen Remarks
SD 1 T - Lty b 1¢ ES I Y
0412-13) Sp Ly by FT Aty ) 400 YL R A
SD collective pitch arm set Iset Screws and balls attached
SD L MRV b
0412-132 SD R , 400
SD cotlective pitch bolt
SD s fUe-L L=y b 1,4 P K= A
0412-133 SD =t | . ’ 600 BT R
SD control lever set Iset Screws and balls attached
SDLL ALz 1.4 U R— Ik
0412-134 5D kb A~ 500 F Y AAE
SD elevator lever set Iset Screws and balls attached
SD L N—F— Tk
0412-135 N ] 400
SD clevator shaft
SD VY Py b (7 b=
0412-137 . o | 900
SD finkage set (for frame)
SD )y =ty b (FZIV R/HH) 1.
0412-222 . . 800
SD linkage set (for FZ-1V R/H) I set
HL 7 hEyF LT b | 00
0414-127 Collective piteh shaft }
2500-044 Brg. 98Xe16X5Z7 2 1.200
2500-051 Brg. 94 Xe8X377, 2 1,200
2500-078 Bre. 08X¢12X3.5Z2 2 1,200
M2k
2505-001 M2 nut 20 200
M3F Ay b
2505-006 10 200
M3 nylon nut
2506-020 FWSX10XI1T 20 200
2506-042 FW2.6X5X0.5 10 300
S RV E S p2X21.8
25(09-
2509-004 Needle pin ¢2X21.8 2 300
T YA ATy N M2X16
2522-001 Adjust rod M2X16 3 300
T A MUy N M2X25
2522:002 Adjust rod M2X25 3 300
Ty A NIy B M2X30
2522-003 Adjust rod M2X30 3 300
Ty A by FM2X55
2522-007 Adjust rod M2X55 5 500
T U A RMT Y N M2X60 5
R’
2522-008 Adjust rod M2X60 N 300
T v A 1Ty N M2X40 s
2522-02
2522:021 Adjust rod M2X40 ) 500
559 T U A MT N M2X80 5 500
2322010 Adjust rod M2X80 : -
M211y P> N
2524-001 10 500
M2 rod end
2524-014 H R FM2XI2S 10 500
o Rod end M2X12.5 )
@5 K-
2525-001 10 500
@5 ball
Xy JAZ N L M2.6X8
2532-030 10 800
Cap screw M2.6X8
AU E A M2
2533-005 o M2XH 20 100
Pan-head screw M2X8
oy AT a— M3 7 u
2534-007 T S M3XI2 10 100

Tapping screw M3X 12 black

68




HPM 79 ST 4 7Y ot
HPM Push-pull type linkage

2505-006 0412-220

TN
7 2506-042
” @

2532-039/°02)

0412-223

2525001
2533-005‘

-
7 2534-007

\\\
,/\\
4 [ L 0412-220

SN N

2505-006

0412-223

69



21— F No. A Ed AN fifif%d ') B %
Code No. Name Qy Unil price in yen Remarks
0412220 SDHPMPPL /5= X 1,700 I
SD HPM Push-pull lever set Iset Screws and balls attached
2 JH 1A N PR WS E— 5 v K
0412221 28¥ e /47‘ b/v—4 v b 1 1.600 2V, R=, hT—, U./ I, BRGf
; -type pitch Jever set 1set Screws, balls, collars and bearings attached
. eSS Ay k(L — 1,
0412923 SDHPMPPY o oS dry | (7 L= Ll A 500
SD HPM Push-pull linkage set (for frame) Iset
- /AN NE TR S N
0414-128 L7 by FAL I 400
Collective pitch bolt
2500-051 Bry. ¢4Xp8X372Z 2 1,200
2500-073 Brg. 94 X¢8X3FZZ 2 1,200
2505-006 M3 F £ 0o of s ] 10 200
M3 nylon nut
2506-042 FW2.6X5X(.5 10 300
AT —3X4-
2521-105 X4-6X17 1 300
Collor 3X4-6X17
2522002 7Ex ARy FMIX2S 5 500
Adjust rod M2X25
2522-005 7 / FARE Y FM2X45 5 500
Adjust rod M2X45
2522-006 T ARy EMIXS0 5 500
Adjust rod M2X50
2522009 7oA Ry FM2XT0 5 500
Adjust rod M2X70
2522021 TZw AR FMIX40 5 500
Adjust rod M2X4(
M2y N 5 500
524- h
2524-001 M2 rod end
95 K=
2525-001 10 500
@5 ball
o T 0]y —
2532-008 T TR MIX2S 10 1,000
Cap screw M3X25
Fow SAYY
2532-039 Ty AT 2 M2.6X6 10 800
Cap screw M2.6X6
F AU E A M2X8
2533-005 ¢ 20 100
Pan-head screw M2X8
o A oy —
2534-007 Yoy AZ ) a— M3XI12 71 10 400

Tapping screw M3X12(black)

70




2533-024

2534-007

/

j
0412-217

2534-012

0403022
[
(\\V' # \L

532-004

2
2532-038

-
&

T K S
U QS
\

2534-007
505-002
(CN

2
2532006

2506-010

2532-004
Voo, &
(@

2532-006

0412-217

0412-130

0412-218
8 2534-007

0412-217

0412-200
2534-007
2505-006
0412:219

X 2532-004
e

2537-002

G
%
0402-530
ﬁ

71



Zi-= N No. M ] A fifi4fd ) i &
Code No. Name Q'ty Unil price in yen Remarks
0402-530 FrTArrEYL ) 14 800 PE A AT AL (VN & SN A
Landing gear sct (White) I set ) Skid foot, pipe, cap and screws attached
0402-532 rE AT 2 800 Foo 7
Skid pipe Caps attached
0402-639 /\_:\: / FIATF 7 7 o8 4 300
Skid pipe cap 98 .
0403022 v AnEy st : 300
Gyro mount
0403-254 Ak D 2 1,000
Skid foot (White) ’
SD AA~Y b
0412-130 SD mechanical mount ! 1000
RS VAR
0412-167 Servo plate 2 300
SDY > 7 Hifhi = 4
0412-200 SD fuel tank rubber cushion 4 400
SDILFL % & 7 480c¢ M SD¥ ¥ 7 Pl T A qF
0412-201 SD fuel tank 480cc I set 1,500 SD fuel tank rubber cushion attached
0412204 SD @19 Brg. ]L Wy — [N 1000 Brg. VWE,
SD ¢19 Bearing holder 1 set Bearing attached
SDRT 1wy bty b 15 oM
0412217 SD body mount set 1 set o Serews attached
0412218 S‘I)XT<7 L=k v b . 5500 YL by M
SD main frame set ! Screws and nuts attached
041221 SDH—sR=27 b | 1,000 ENZ 6
SD servo mount Screws attached
2500-049 Brg. ¢l0Xg19X5ZZ 2 1,200
M3t b
2505-002 M3 nut 20 200
M3+ Ay
2505-006 M3 nylon nut 10 200
2506-010 FW3X9XIT 20 100
T =y M N AT 33 L=1000
2523020 Rudder control pipe g3 L=1000 2 400
v P AT Y 2 — M3X5
2531-002 Set screw M3X5 10 300
Fyy A7) 2 — M3XI2
2532-004 Cap screw M3X12 10 400
Foyy A7) 2 MBX20
2532-006 Cap screw M3X20 10 400
Fy oy TAT ) — M3XI8
2532-038 Cap screw M3X 18 10 400
F YT A M3X32
2533-024 Pan-head screw M3X32 10 500
Yy YA 2= M3XI12 711
2534-007 Tapping screw M3X12 Black 10 100
Yy YL AT ) 2 M3XI0 7 1
2534-012 Tapping screw M3X 10 Black 10 100
WAy 7 v Ko 7 A7 1) -~ M2.6X16
2537-002 10 500

Tapping screw M2.6X16 with washer

72




N IR P

T 0412-147

// o .
- ﬂ‘}:,142>%\\\\\ ~. 2506-005 ~
r 0414-163 j
‘ 7 2507-001 | ‘
| T 2509-012 | 0412-157 |
‘ /‘ 2525001

72533-005
- =
Ry

S~
w 2532-030

\ -
e
-
<
o . P
TS -72500-054
2521-079
T 0414-141
T~ 2500-054

TS 2506-
\ ~

T~ ~
™~

TN

@/‘;\

2500-068 0414-143

2521-061

0412-139

. 2509-015
231002 T 2504-028
U \0402-597
0412-145 2506-021

0412-148

2506-005
2500-061

2500-068

|
RS A
252 |
|

|

0412-144
T
0412142~ .
S .
~
0412-139 ( 2534-006
N 2509-015 0412-140 ‘
3

0412-141

0414-118
-
0412-138 )
! -
W ‘/ 2534-007
00,27
2500-068 ‘Q(‘* v
2521-082 Z%"///
- = %

0414-117

2509-015

2500-068 w

73



1-= N No. i % A filif 1) i #
Code No. Name Q'ty Unit price in yen Remarks
: SFBrg. kL %' — ¢l13
0402-523 SF bearing holder ¢13 : 400
7_5C SET--V/INTT 27
0402-597 SE tail housing ! 800
0412-138 SDHY > ¥ —FV7—=T—16T L~ F [ YA
SD counl}c{/r:gcar Tp}ullcy 16T set 1 set 1.800 Pre-assembled
0412139 ZB l‘:il pul]c/y 16T o ! 600 RU Il ”'/ Lll/ 13\ d
T = T = LA 7 L=695 SRR
0a12-140 Tail boom pipe L=695 : LO0O
Y SD I ¥ = —F 7T T *I1F
0412-141 SD rud;lcr SCIVO }m)unl S ]“ 1000 Screws attached
112147 SD 7 ¥~ FiI—] y X U1
0412-142 SD rudder control guide 1 set 500 Screws altached
0412-143 SD T ¥ --d7 FHI-— 1 v F M2ZXL642 Uy N B
SD rudder control rod M2XL642 1 500 Rod ends attached
0412144 SD7F VL= 7 F7—X %1 Yy Mt
;B tail unli/l ;usc —TeT - Each | 1,000 Scrcw; and nuts attached
) T =] — X T HLT
0412143 SD til pulley with 16T shaft 1 1,200 Pre._assembled
0a12-146 SD7F - WE v F7L—FETT 158 Brg. f
SD tail pitch plate set 1 set 1,800 Bearings attached
0A12147 SD7—LETFL/A—E7 T [ FUL AL
SD tail pll;h lcr;/cr Smﬁ T | stt 1,000 Screws and g}uide pins attached
SDF— NI T Ty 15X 3. Brg. fif
0412-148 SD tail hotlsin{cv/sel T 1 set 3,500 Screws angl bearings attached
SD7— V7L —FRLT— EE
0412-149 SD tail hlatde hlivldcr] 2 500 Scre\li‘r attached
SD7- V7L FL=87
0412150 SD tail blade L=87 2 400
T-NVEFL N T - 15C
0412-157 Tail pitch lever collar | set 500
BT =FVI1IT
0414-117 Counter gear 17T 1 300
A7 FT=FTYT v 7T
0414-118 Counter gear shaft 1 700
T—AE Yy FTL = FI7
0414-141 Tail pitch plate boss 1 500
TNVETTFT 7RI 13X
0414-142 Tail pitch link set 1 set 500
T T Y TR
0414-143 Tail shaft . 700
SN M6 + v b ER A
0d14-163 Slide shaft ! 1,500 With M6 nut (slim)
2300-051 Brg. p4Xo8X3ZZ 2 1,200
2500-054 Brg. 96X 10X3ZZ 2 1,200
2500-061 Brg. ¢44X¢9X47.7, 2 1.200
Brg. gdXg9X4H A7 X F
2500-062 Bearing g4 Xg9X4H thrust 2 1,200
2500-068 Brg. 5Xo13X477Z 2 1,200
13270 F 60S3IMI572
2504-028 Timing belt 60S3M 1572 ! 1,700
M2 Tk
2505-001 M2 nut 20 200
M3T AT T o
2505-006 M3 nylon nut 10 200
26F
2505-013 ng n)Lm ’ 20 200
2506-005 FW4X6X0.5T 10 100
2506-021 FW5X7X0.1T 5 400
2506-029 FW6X8X0.3T 5 500
E- T2 7 ol5
2507-001 E-ring p1.5 10 100
T E 22X 6
2509-012 Grooved parallel pin 2X11.6 2 300
1T E 2 ¢92X12
2509-015 Roll pin 92X 12 10 500
717~ 5X8X2. 3
2521-061 Collar 5X8X2.5 2 300
717 — 6X7X3
2521079 Collar 6X7X3 2 500
7] 7 — 3X6.5X14
2521-082 Collar 5X6.5X 14 2 500
M2y R F
2524-001 M2 rod end 10 500
PR
2525-001 #5 ball 10 500
EX 5 =V 71T
2525-007 EX @5 ball with stand 10 1.000
T N AT 12— M3X5
2531002 Sel screw M3X 15 10 300
Fy v T A7 i~ M3XI5
2532-015 Cap screw M3X15 10 400
Fyv oy TAT7 T 2 — M2X8
2532-028 Cap screw M2X8 10 800
F AT A7 n— M2.6X8
2532-030 Cap screw M2.6X8 1o 800
F RV E A M2X8
2533-005 Pan-head screw M2X8 20 100
YT T AT — M2XT0 AT T
2534-005 Tapping screw M2X10 type 2 10 100
72T A7 i — M2.6XI12 27
2534-006 Tapping screw M2.6X12 type 2 10 100
YoV T AT a— M3XI12 71
2534-007 Tapping screw M3X12 black 10 100
FEETT ST v E o T A7 T o0 M2.6X16
2537-002 Tapping screw with washer M2.6X16 10 500
1 FE 2 M3X6.3
2539-015 Guide pin M3X6.3 2 500

74




0412227 0412-229
————— ﬁ

ST rerotam
ST Baalvettons %
Tror ST LY ionibreionn

PR s
E7-T WREN ey

s EE ENRT eadtenn 2532-012
e A eaetion S
T e

2506-010

0412-154

2505-006

0412-153

0404-796

0412-199 % Va ‘

2534-013
/—.7
0

2505-006
0412-151

2532-051

—\%\/
’%

2505-013

75



- ¥ No. i g IN: i) i &
Code No. Name Q'ty Unit price in yen Remarks
T T e T L A s L 98
0404-796 ) ) 4 400
Tail boom brace terminal 98
SD 7= b L s A =445 ¥y — 1Ay
0412-151 . 2 1,000 Tt
SD tail boom brace 1.=445 With brace terminal
ANT A Fv s AP FAT K|
0412-152 . 1 2,800
Sceadu cabin With damper rudder
ANT 4 Fy - A
0412-153 o | 1.400 o
Sceadu wild shield With screw
SD gAY b 14 N (YA
0412-154 e 900 i !
SD il stabilizer set 1 set With screw and fin band
@S A S
0412-165 . 4 300
¢85 snap pin
SD¥ 4 L2 ¥ 2 o8- L
2199
0412-199 SD cabin damper rubber 4 400
AT HPM i) 5000
412-22 -
0412227 SCEADU HPM instruction manual ! ¢
AT 4 EVO T — b
0412-229 e 1 1,500
SCEADU EVO decal
M3F AL r-Fy b
2505-
2505-006 M3 nylon nut 10 200
M2.6F v b
2505-013 M2.6 nut 20 200
2506-010 FW3X9XIT 20 100
F oy ATV L~ M3X35
2532-012 Cap screw M3X35 10 400
Fvy TATY 2 M2,6X10
2532-05 4
332051 Cap screw M2.6X10 10 400
YoV VAT ] 2~ M26X6 kT A 2F
2534-013
Tapping screw M2.6X6 truss type 2 10 200

YA MVAATARN=VEy bOZBTY 5=V BRIV 0752 T VEBEARDERHAIRETT .
BABNUI-Ya ebELACERY,
By using following parts sets, Sceadu linkage or tail drive system can be changed.

Enjoy flying different ty

“1— I No.,
Code No.

i 7 AN fifiF%d'])
Name Q'ty Unit price in yen

pes of Sceadu.

il %
Remarks

Yo - FAREETTH/N—Y Parts to

change linkage system

HPM(2 O R= 2y 57 TE— N7y a7 i 170 S0ty FETRE).

SDHPM PP/ 42 iy ATy va, b=, 1y Mg
0412-230 SD HPM PP purts set 1 set 9.000 A linkage set for HPM push pull linkage. (Plastic) Swash plate, levers,
and rods are included.
SWM-system( A7 7 ¥ 2 B— PV AT LT v b a TN AT ) v =50y b
0412231 SD SWM PPs3—7 427 b X . i, A7 oY V- 0wy YR _
-2 SD SWM PP parts set 1 set 9,000 A linkage sel»for SWM push pull linkage. (Plastic) Swash plate, levers,
and rods are included.
HPM(E T = U F7 7 T F) /=R 5 170 v 7=y 0E 7 FERE-
0412-232 spnem o Ve Lk 7,000 ,:rljm/k/ll E/?“\ o ]\”.m« inke astic). Swash plate <
2-232 SD HPM parts set | set K age set for HPM normal linkage (Plastic). Swash plate, levers.,
and rods are included.
SWM-system(A T 7 2= FY AT L)/ =08 {75 0 =03y FEIRE-
109.933 SDSWM 7%--V v | 1.4 ATy, Li—, Ty K
0412-23; SD SWM parts set | set 7.000 A linkage set for SWM normal linkage (Plastic). Swash platc. levers,
and rods are included. N i
0412277 A7 HPM S$iH)H | 3 000 SWM=HPM!Z P iL_Zo Bl PBEGRB X,
e SCEADU HPM instruction manual - Use this manual for changing SWM to HPM.
XA T4 SWM LI H HPM=SWMIZ ZTR S A DG I B VRO {12 S
0412-228 ! 2,000 Use this manual for changing HPM to SWM

SCEADU SWM instruction manual

30507 FRICI Y EERT B/

Parts to change engine class from/to 30 or 50 engine.

0412159 SD 30T 8=y Ay b 1. 5500 NIy Ry oxgr b, 794RA0, 799 FXL, 77047}
- SD 30 engine parts sct I set o A sct of engine mount, fly wheel, clutch bell, and muffler for 30 engine

0412-160 SDSOE > IR T X 0 S EV) EVPPET AN LT & SN ET SN M s T R
- SD 50 engine parts set 1 set > A set of engine mount, fly wheel, clutch bell. and muffler for 50 engine

NIWVRRZA4TOV v T MRNIATIZEET H/V—Y Changing drive

system (Belt and shaft)

SDNIL R KT A4 78—y by b 1. NIy —FX, F-LT =)= NLErDtv b,
0412-161 SD belt drive parts set 1 set 3.000 A set of counter gear, tail pouley, and belt.
0412-162 SDY AT M RNT ATy b 154 13.500 G =Y RTJU TR T =, FIAT v T, T=hyv 7Dty b
- SD shaft drive parts set 1 set Ve A set of counter gear, BRG holder, drive shaft, and tail shaft.

76




307 7 A
30 class

FUTABA FF9-H

1. v/ 03GY4 01 #ERALTVET
GY401 is used for the gyro.
%2, A7y MIEEORITICEHE THEL TTF SV,
Adjust the offset by actual flight.
¥3. &AL T 4 a BUTOLIBERECE>TVET,
Each condition is set as follows.

T
NORM AN =T
Hovering
IDL 1 =Tk
Loop
o—Jiv%
IDL2 Roll
IDL2 3D
HOLD F—-rA-5—2 3>

Autorotation

77

1ch(AIL) | 2ch(ELE) | 3ch(THR) | 4ch(RUD)| 5¢ch(GYR) _6ch(PIT)
ATV (R/V) 100% 100% 100% 100% 100% 90%
(L/D) 100% 100% 70% 100% 100% 90%
| NORM 80% 70% 100%
D/R | IDL1 90% 0% | 100% | |
IDL2 90% 70% 100% | M3
IDL3 100% 100% 100% Cond
B ~ NORM 0% 0% 0% | switch:
Exp | DL1 0% 0% | 0% | Cond
IDL2 0% 0% 0%
IDL3 0% 0% 0%
E/S (NORM) O O O O O
(F/S) 60%
REVERSE REV NORM REV NORM | NORM | NORM N
BEEDACT/I NH 17tyhE
TH-CUT Function ACT/INH ACT gr‘;ﬁgﬁtm -20%
POS1 POS2 POS3 POS4 POS5
NORM 0% 35% 45% 65% 100%
TH-CRV IDL1 75% 65% 65% 80% 100%
IDL2 80% 70% 70% 80% 100%
IDL3 100% 70% 60% 70% 100%
NORM 35% 52.5% | 67.5% 77.5% 85%
IDL1 30% 45% 60% 71.5% 83.5%
PI-CRV IDL2 255% | 395% | 53.5% 67% 80%
IDL3 0% 24% 48% 66.5% 85%
HOLD 20% 40% 60% 80% 100%
55 -474yk
Rﬁ%dejr of}fset ACT
AL T RN AP o 55" -17tIME o7
Hold position ° Rudder offset amount
AIL ELE RUD
OFST-1 ACT -60% 19% 0% xMyi i E
OFST-2 ACT 0% 0% 0% Switch:E
OFST-3 INH
NORM AVC 100%
ACT IDL1 NOR 70% WF
GYRO IDL2 NOR 70% Cond
IDL3 AVC 80% Switch:
HOLD NOR 80% Cond




507 5 A FUTABA FF9-H
50 class 1ch(AIL) | 2ch(ELE) | 3ch(THR) | 4ch(RUD)| 5¢ch(GYR)| 6ch(PIT)
ATV (RIV) 100% 100% 100% 100% 100% 100%
(L/D) 100% 100% 70% 100% 100% 100%
NORM 80% 70% 100%
D/R IDL1 90% 70% | 100% |
IDL2 90% 70% | 100% | My
IDL3 100% 100% 100% | Cond
NORM 0% 0% 0% Switch:
Exp IDL1 0% 0% | 0% Cond
DL2 0% 0% 0%
IDL3 0% 0% 0%
E/s (NORM) @) O O O O
(F/S) 60%
REVERSE NORM REV REV NORM | NORM REV
HWEEDACT/I NH 17708
TH-CUT Function ACT/INH ACT Offset | -20%
POS1 POS2 POS3 POS4 POS5
NORM 0% 35% 45% 65% 100%
TH-CRV IDL1 75% 65% 65% 80% 100%
IDL2 80% 70% 70% 80% 100%
, IDL3 100% 70% 60% 70% 100%
B NORM 35.5% 53% 70% 79% 88%
IDL1 30% 43% 60% 74% 88%
PI-CRV IDL2 27% 36% 54% 67% 80%
IDL3 0% 24% 48% 68% 88%
HOLD 20% 40% 60% 80% 100%
54" -7ty h
R?J%dgr of}fset ACT
e . BMN Y V2 o 55 174N 8 279
Hold position ° Rudder offset amount
AlL ELE RUD
| OFST-1 ACT -60% 19% 0% My¥E
OFST-2 ACT 0% 0% 0% Switch:E
OFST-3 INH
NORM AVC 100%
ACT IDL1 NOR 70% Mo
GYRO IDL2 NOR 70% Cond
IDL3 AVC 80% Switch:
HOLD NOR 80% Cond

1.2y M40I3GY4 01 2FERALTCVET
GY401 is used for the gyro.
2. X7ty MIKEBORITICEDE TREL TT L,
Adjust the offset by actual flight.
3. BALT 4 a BUTOEI ERELE>TVET,
Each condition is set as follows.

F VAU M2
NORM BNV 27
Hovering |
IDL 1 V=T%
Loop |
o-—-Jiv%k
IDL2 Roll
IDL2 3D
F—-rA—-F— 3>
HOLD Autorotation

78




307 7 A
30 class

JR X-3810
AlL ELEV | RUDD
DUAL- | " [DR | 80% 80% 60%
RATE EXP| INH INH 40%
-+, DR 90% 80% | 80%
EXP EXP|  INH INH 40%
- NORM | 0 0 0
ST-1 L6 us 0
ADT ST-2 L6 us 0
HOLD 0 0 0
THRO AlL ELEV | RUDD | GEAR PIT
REVERSE SW REV REV NORM REV __—"| NORM
TRAVEL| (HWLD) | 135% 115% 110% 140% | _— | 125% |
ADJUST | (L/RIU) | 100% 115% | 110% 140% | _— | 125%
FAIL SAFE (SPCM)| F.S. HOLD | HOLD | HOLD | HOLD | HOLD
EXP L 1 2 3 H
thro N _|OFF[ 0% 30% 45% 65% 100%
CURVE |1 |OFF|  75% 65% 65% 80% 100%
2 |OFF| 100% 70% 60% 70% 100%
N |OFF| 35% INH 62% INH 85%
PITCH | 1 |OFF| 30% INH 57% INH 82%
CURVE | 2 |OFF| 0% INH 44% INH 85%
H |[OFF| 20% INH 60% INH 100%
AUTO STH ACT 0 90%
D/R ST2 ACT 1 60%
(POS.1) | HLD ACT g;ﬁg AUTO | NORM 0
THRO | - POS STNT 1
HOLD 5% HOLD 0

$1. 2v14AI3IG46 0 THEHHALTOHET

G460T is used for the gyro.

%2. 477ty PIEBEORITICEDE THREBL TF L,

Adjust the offset by actual flight.

3. 5ALT 43 REUTOLIBEEICE>TVET,

Each condition is set as follows.

VAN D)
N ;
Hovering
1 I—J%0—-1L%
Loop & roll
2 3D
F—-bA-F7— 3>
H .
Autorotation

79




507 7 A
50 class

$¥1. V94O GA46 0 TAFERALTVWET

G460T is used for the gyro.
2. A7ty PIEBORITICEHE THELTTEWL,

Adjust the offset by actual flight.

%3. BALT 4 a BUTOLEILRBEICE>TOET,

Each condition is set as follows.

VAN )
N ;
Hovering
1 I—-7H#O-ILER
Loop & roll
2 3D
H F—rO—-F—-3>
Autorotation

80

JR X-3810
AlL ELEV | RUDD
DUAL- [ " [DR | 80% 80% 60% |
RATE EXP| INH INH 40%
. , [DR | 90% 80% 80%
EXP EXP| INH INH 40%
NORM 0 0 0
ST-1 L6 us 0
ADT 1 g1 L6 us 0
HOLD 0 0 0
THRO AlL ELEV RUDD | GEAR PIT
REVERSE SW REV NORM REV REV | _—"| REV
TRAVEL | (HLD) | 135% 115% 110% 140% | | 140%
ADJUST | (LURW) | 100% | 115% | 110% | 140% | | 140%
" FAIL SAFE (SPCM) | F.S. HOLD | HOLD HOLD HOLD HOLD
[ EXP! L 1 2 3 H
thro N |OFF[ 0% 30% 45% 65% 100%
CURvE 1 (OFF 75% 65% 65% 80% 100% |
2 |OFF| 100% 70% 60% 70% 100%
N |OFF| 35% INH 62% INH 85% |
PITCH | 1 |OFF| 30% INH 57% INH 85%
CURVE | 2 |OFF| 0% INH 44% INH 85% |
| H |OFF|  20% INH 60% INH 100%
AUTO ST1 ACT 0 90%
D/R ST2 ACT | iro 1 60% |
(POS.1) | HLD ACT cEns | AUTO | NORM 0
THRO acT L POS | STNT 1
HOLD | 5% HOLD 0




307 7 A

30 class

SANWA STYLUAS
1) A0yby | 2) IhAy | 3)ILA'-% | 4) 7% - 5)% ¢10 | 6) " v¥
1) Throttle | 2) Aileron |3) Elevator| 4) Rudder| 5) Gyro 6) Pitch
REV REV REV NOR NOR NOR NOR
‘bEPA (H/L/D) 120% 100% 100% 120% | __— | 125%
(L/R/U) 95% 100% 100% 120% 125%
F-SAFE 35% INH INH INH INH INH i
ay ILA"-4- 54 - 1 2
Aileron Elevator Rudder GYRO
N 80% 80% 100% N 120% 100% |
80% 80% 100% 1 80% 85%
] 100% 80% 110% 2 80% 85%
100% 80% 110% 3 80% 85% |
DR 5 100% 80% 90% 4 100% 100%
100% 80% 90%
3 100% 100% 110%
100% 100% 110%
4 80% 80% 100%
80% 80% 100%
N 0% 0% 0%
1 20% 0% 30%
EXP 2 20% 20% 40%
3 20% 20% 50%
4 15% 15% 60%
N 0% 0% 0%
1 L6% Us% 0%
OFF SET 2 L6% U8% 0%
3 L6% U8s% 0%
4 0% 0% L20%
PL P1 P2 P3 PH
N L—k Rate 35% INH 68% INH 82%
PIT 1 L—k Rate 30% INH 60% INH 82%
2 L—»h Rate 27% INH 55% INH 80%
CURVE
3 Lr—hr Rate 0% INH 48% INH 82%
4 L—t Rate 20% INH 60% INH 100%
N FA4 2+ Point 25% 50% 75%
L—kr Rate 0% 30% 50% 65% 100%
1 71_\“’{ b Point 25% 50% 75%
TH L—h Rate 75% 65% 65% 80% 100%
CURVE 5 K42~ Point 25% 50% 75%
L—t Rate 80% 75% 75% 80% 100%
3 K142 b Point 25% 50% 75%
L—k Rate 100% 70% 60% 70% 100%

1. v/l SG—1 1 52FALTVET
SG-11 is used for the gyro.
2. 77y MIEEBORITICEHETHEL TFEWL,
Adjust the offset by actual flight.
%3. BEALT 4 a IUTOLIBBRELE>TVET,
Each condition is set as follows.

N VAV VA
Hovering
] N-7%
Loop
2 -k
Roll
3 3D
4 F—kO-5—-3>

Autorotation

81




507 7 A
50 class

SANWA STYLUAS
1) 2AyML | 2) IRAY  [3) ILAT-F | 4) 74~ 5% +0 | 6) £ ¥
1) Throttle | 2) Aileron |3) Elevator| 4) Rudder| 5) Gyro 6) Pitch
REV REV NOR REV NOR NOR REV
EPA (H/L/D) 120% 100% 100% 125% 140%
(L/RIV) 95% 100% 100% 125% 140%
F-SAFE 35% INH INH INH INH INH
ey ILA"-4- 74" - 1 2
Aileron Elevator | Rudder GYRO
N 80% 80% 100% N 120% 100%
80% 80% 100% 1 80% 85%
1 100% 80% 110% 2 80% 85%
100% 80% 110% 3 80% 85%
100% 80% 90% 4 100% 100%
D/R 2
100% 80% 90%
3 100% 100% 110%
100% 100% 110%
4 80% 80% 100%
80% 80% 100%
N 0% 0% 0%
1 20% 0% 30%
EXP 2 20% 20% 40%
3 20% 20% 50%
4 15% 15% 60%
N 0% 0% 0%
1 L6% U8% 0%
OFF SET 2 L6% U8% 0%
3 L6% U8% 0%
4 0% 0% L20%
PL P1 P2 P3 PH
N L—p Rate 35% INH 68% INH 90%
PIT 1 L—5r Rate 30% INH 60% INH 90%
CURVE 2 L—-Fk Rate 27% INH 55% INH 80%
3 L—Fk Rate 0% INH 48% INH 90%
4 L—Fk Rate 20% INH 60% INH 100%
N b R 8 Point 25% 50% 75%
L—h Rate 0% 30% 50% 65% 100%
1 K142+ Point 25% 50% 75%
TH L—br Rate 75% 65% 65% 80% 100%
CURVE 5 R4 b Point 25% 50% 75%
Lr—Fr Rate 80% 75% 75% 80% 100%
3 bk P S Point 25% 50% 75%
L—=5 Rate 100% 70% 60% 70% 100%

1. VyalEsGc—1 1 &2EHLTVWET
SG-11 is used for the gyro.
%2, A7ty FIKBORITICEDE THREL TTEW,
Adjust the offset by actual flight.
%3, BT 42aBUTOEIB/ELE>TVET,
Each condition is set as follows.

N VAU
Hovering
1 =%
Loop
2 o—-Jve
Roll
3 3D
4 F—bA—-F—> 3
Autorotation

82




